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Power spectral density for Single Partial RU

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result Limit Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO -10.4 <8.00 PASS
Antl 2412 52Tone RU37 -9.27 <8.00 PASS
106Tone | RUS53 -10.37 <8.00 PASS
26Tone RUO -9.23 <8.00 PASS
Ant2 2412 52Tone RU37 -10.11 <8.00 PASS
106Tone | RUS53 -9.04 <8.00 PASS
26Tone RUO -6.77 <8.00 PASS
total 2412 52Tone RU37 -6.66 <8.00 PASS
11BE20MIMO 106Tone | RU53 -6.64 <8.00 PASS
26Tone RU8 -9.52 <8.00 PASS
Antl 2462 52Tone RU40 -8.13 <8.00 PASS
106Tone | RU54 -9.36 <8.00 PASS
26Tone RU8 -8.78 <8.00 PASS
Ant2 2462 52Tone RU40 -9.75 <8.00 PASS
106Tone RU54 -9.22 <8.00 PASS
26Tone RUS8 -6.12 <8.00 PASS
total 2462 52Tone RU40 -5.85 <8.00 PASS
106Tone RU54 -6.28 <8.00 PASS
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Test Graphs
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Spectrum I T
Ref Level 20.00 d8m Offset 12.86 d&8 @ RBW 3 kHz

| Att 30 dB  SWT 334 ms @ VBW 10 kHz
@ 1Pk View

Mode Sweep

m1[1] -9.36 dBm

2.4677840 GHz
10d

0 dBm

-10 dBm

. WW-MWW'"

-30 dBém

CF 2.462 GHz 1001 pts
aig

Span 30.0 MHz
]

Date: 16.0CT.2022 20:23:42

11BE20MIMO_Ant2_2462_26Tone_RUS

Spectrum I

=]
A
Ref Level 20.00 d8Bm Offset 12.83 d8 @ RBW 3 kHz

o Att 30dB SWT 334 ms @ VBW 10 kHz Mode Sweep
(@ 1Pk View

m1[1] 8.78 dBm)|

2.4709010 GHz
10 dBm

0 dBm

-10 dBm

-20 dBm

cand! “ .

CF 2.462 GHz

]

1001 pts

2 ig

Span 30.0 MHz
—————
JL

J [ CEREREENC

Date: 16.0CT.2022 20:17:36

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G

Page Number 1 A2-93 of A99



SPORTON LAB.

FCC RF Test Report Report No. : FR291702C

11BE20MIMO_Ant2_2462_52Tone_RU40

| Att
@ 1Pk View

Spectrum I

Ref Level 20.00 d8m Offset 12.83 d8 @ RBW 3 kHz

(=)

30 dB  SWT 334 ms @ VBW 10 kHz Mode Sweep

m1[1] -9.75 dBm

2.4697320 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBém

bl

¥

CF 2.462 GHz
aig

1001 pts

Span 30.0 MHz

Date: 16.0CT.2022 20:2

20:04

11BE20MIMO_Ant2_2462_106Tone_RU54

Spectrum I

(=)

| Att
@ 1Pk View

Ref Level 20.00 d8Bm Offset 12.83 d8 @ RBW 3 kHz
30 dB  SWT

334 ms @ VBW 10 kHz Mode Sweep

10 dBm

m1[1] 9.22 dBm)|

2.4677840 GHz

0 dBm

-10 dBm

-20 dBm

wmw«wﬂw

i |j (

M&M lMM l

CF 2.462 GHz

2 ig

1001 pts

JL

Date: 16.0CT.2022 20:23:53

Span 30.0 MHz

J wo

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number 1 A2-94 of A99



s ss. FCC RF Test Report Report No. : FR291702C

Power spectral density for Small RU

Test Result
: Result Limit .
TestMode | Antenna| Freq(MHz) RuSize Rulndex Verdict
[dBm/3kHz] |[dBm/3kHz]

52Tone+26Tone RU37+RU2 -9.86 <8.00 PASS

Antl 2412
106Tone+26Tone RU53+RU4 -10.27 <8.00 PASS
52Tone+26Tone RU37+RU2 -9.77 <8.00 PASS

Ant2 2412
106Tone+26Tone RU53+RU4 -9.62 <8.00 PASS
52Tone+26Tone RU37+RU2 -6.8 <8.00 PASS

total 2412
11BE20 106Tone+26Tone | RU53+RU4 -6.92 <8.00 PASS
MIMO 52Tone+26Tone RU40+RU6 -9.09 <8.00 PASS

Antl 2462
106Tone+26Tone RU54+RU4 -8.91 <8.00 PASS
52Tone+26Tone RU40+RU6 -9.14 <8.00 PASS

Ant2 2462
106Tone+26Tone | RU54+RU4 -9.43 <8.00 PASS
52Tone+26Tone RU40+RU6 -6.10 <8.00 PASS

total 2462
106Tone+26Tone | RU54+RU4 -6.15 <8.00 PASS
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Test Graphs
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS§247-QP
50.0 | 15C RS5247-AVG
g
40.0 T
30.0 ] | 110 i
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-LINE LINE

—
=0 10 00 =] 00O s G D
*

—
L]

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dE  dBuV dBuV dB dB
0.155 45.99 -19.75 65.74 35.50 0.06 10.43 QP
0.155 33.39 -22.35 5574 22.90 0.06 10.43 Average
0.176 44.67 -20.01 64.68 34.2 0.04 10.42 QF
0.176 26.37 -2B.31 54.68 15.91 0.04 10.42 Average
0.310 35.90 -24.07 59.97 25.51 0.0 10.34 QP
0.310 25.00 -24.97 49.97 14.61 0.058 10.34 Average
1.310 39.158 -16.82 56.00 29.20 -0.11 10.09 QF
1.310 28.18 -17.82 46.00 18.20 -0.11 10.09 Average
1.568 3B.76 -17.24 B56.00 28B.79 -0.11 10.08 QF
1.568 27.56 -1B8.44 46,00 17.59 -0.11 10.08 Average
2.794 36.5h —-19.45 B6.00 26.59 -0.10 10.06 QF
2,794 27.15 -1B.85 46.00 17.19 -0.10 10.06 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-579009
FCC ID: 2AFZZ133G
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
40.0 g
§
30.0 0 b
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 0.152 48.66 -17.21 £5.87 38.20 0.03 10.43 QF
2 0.152 35.66 -20.21 55.87 25.20 0.03 10.43 Average
3 0.161 45.96 -19.47 65.43 35.50 0.03 10.43 QF
4 0.161 20.36 -26.07 55.43 18.90 0.03 10.43 Average
5 0.256 33.96 -27.60 61.56 23.58 -0.01 10.38 QP
6 0.256 25.96 -25.60 51.56 15.58 —0.01 10.38 Average
7%  0.914 38.82 -17.18 56.00 28.81 -0.11 10.12 gP
8 0.914 25.52 -20.48 46.00 15.51 —0.11 10.12 Average
9 1.178 37.18 -18.82 56.00 27.19 -0.11 10.10
10 1.178 26.88 -19.12 46.00 16.89 -0.11 10.10 Average
11 1.433 38.77 -17.23 56.00 28.81 -0.12 10.08 QF
12 1.433 26,27 -19.73 46.00 16.31 -0.12 10.08 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

Relative Humidity : 22~23°C
Test Engineer : Carry Xu
Temperature : 41~42%
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Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel | Frequency g:{: RU Remark

Mode 1 = 2400-2483.5 CDD 1+2 1S2T 802.11b 01 2412 1Mbps - -
Mode 2 = 2400-2483.5 CDD 1+2 1S2T 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 1+2 1S2T 802.11b 1 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 1+2 1S2T 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 1+2 1S2T 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 1+2 1S2T 802.11g 1 2462 6Mbps - -
Mode 7 = 2400-2483.5 CDD 1+2 1S2T 802.11be EHT20 01 2412 MCSO  Full RU -
Mode 8 = 2400-2483.5 CDD 1+2 1S2T 802.11be EHT20 06 2437 MCSO  Full RU -
Mode 9 = 2400-2483.5 CDD 1+21S2T 802.11be EHT20 1 2462 MCSO  Full RU -
Mode 10 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT40 06 2437 MCSO0 - -
Mode 12 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT40 09 2452 MCSO0 - -
Mode 13 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT20 01 2412 MCSO0 | Single RU 106/53
Mode 14 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT20 1 2462 MCSO0 | Single RU 52/40
Mode 15 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT20 01 2412 MCSO  SmallRU = Index 37+2
Mode 16 = 2400-2483.5 CDD 1+2 1S2T = 802.11be EHT20 1 2462 MCSO  SmallRU = Index 40+6
Mode 17 2400-2483.5 | CDD 1+2 1S2T 802.11g 01 2412 6Mbps - WIFI Worse LF

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report Report No. : FR291702C
Summary of each worse mode
Mode Modulation Ch. ('lz\;aqz) (dgizle/;) (dléiun\]/i/tm) M(erg)in Pol. Z?/Zk Result Remark
1 802.11b 01 | 2387.61 46.67 54.00 -7.33 H AVERAGE Pass Band Edge
2 802.11b 06 7311.00 44.73 74.00 -29.27 H PEAK Pass Harmonic
3 802.11b 11 2486.62 46.93 54.00 -7.07 H AVERAGE Pass Band Edge
4 802.11g 01 @ 2389.95 50.58 54.00 -3.42 H AVERAGE Pass Band Edge
5 802.11g 06 7311.00 4291 74.00 -31.09 H PEAK Pass Harmonic
6 802.11g 11 2483.74 47.66 54.00 -6.34 H AVERAGE Pass Band Edge
7 802.11be EHT20 = 01  2389.95 50.01 54.00 -3.99 H AVERAGE Pass Band Edge
8 802.11be EHT20 | 06 7311.00 43.00 74.00 -31.00 \% PEAK Pass Harmonic
9 802.11be EHT20 | 11 2485.86 46.66 54.00 -7.34 H AVERAGE Pass Band Edge
10 802.11be EHT40 = 03 @ 2389.97 49.28 54.00 -4.72 H AVERAGE Pass Band Edge
11 802.11be EHT40 = 06 @ 2483.56 50.02 54.00 -3.98 H AVERAGE Pass Band Edge
12 802.11be EHT40 | 09 2483.5 50.21 54.00 -3.79 H AVERAGE Pass Band Edge
13 802.11be EHT20 = 01  2389.95 43.95 54.00 -10.05 H AVERAGE Pass Band Edge
14 802.11be EHT20 | 11 2484.61 43.86 54.00 -10.14 \% AVERAGE Pass Band Edge
15 802.11be EHT20 = 01 @ 2389.95 50.35 54.00 -3.65 H AVERAGE Pass Band Edge
16 802.11be EHT20 11 2483.77 49.30 54.00 -4.70 \% AVERAGE Pass Band Edge
17 802.11g 01 48.43 33.50 40.00 -6.50 \% PEAK Pass LF
Sporton International Inc. (Kunshan) Page Number : C3 of C48
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg

1 B387.61 46.67 54.00 -7.33 3057 3188 7.1 30.89 6.00 142 297 AVERAGE

Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
95 95
th FCCPHRT T fd FCPHRT T
[ i ‘\"\M Al
e A oo, T —
s P
Peak
125 325
163 163
1 3. 2162, 288, 414, 440 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mot B B B B B B a iy Meddndiie B B B & B B a iy
1 1388.26 57.88 74.00 -16.12 43.78 3188 7.01 30.89 6.0 142 297 PEMK 1 2412.00 108,99 ----vv -vnee- 94.74 3195 7.5 30.85 6.00 142 297 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1134 1134
1
15 15
N LN
50 a0
FCCPARTH4C (AvG) FCCPART 15C (AVG)
4 ! AB.BWH’/__”J e
Av
g 125 125
163 163
I 1. 2162, 28, i, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 412,00 104,58 --venm woeeee 9.29 3.9 7.15 3085 6.8 142 297 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 1+2 1S2T
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
f S i RCPRT I
5. ‘L\/\m ]
1
) bl ol
48 48
Peak
13 35
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 2388.39 55.60 74.00 -18.40 41.50 3188 7.01 30.89 .00 334 L3IPEN 1 2412.00 105,89 ----ev -vnees 91.64 3195 7.5 30.85 6.00 334 13 PEAK
11nLeveIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
(i il
- FCCPARTAC (AVG) FCC PART 15C (AVG)
s 1 4&.&M’ﬁJ
Avg
33 35
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Frep Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 B3§7.21 4537 5400 -B.68 31.23 31.87 7.1 30.89 6.0 334 13 AVERAGE 1 2412.00 101,39 ---eev oveees 87.14 3195 7.15 30.85 6.00 334 13 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR291702C

Pol. Horizontal Vertical
mLﬂel(dBqu) i Leyel (dBuVim)
1138 1134
i1 a5
i FCCPRT1C i3 FECPRTEC
850 5
FCC PART15C (AVG) FCC PART 15C (AVG)
m ol
Peak W 1
Avg s 2
163 163
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modide B B0 B B B 6w dg Modinds B BN @ B B B o dg
1 482400 40.67 74.80 -33.93 60.93 34.25 10.30 65.43 0.0 300 360 PEAK 1 452400 40.51 74.80 -33.49 6L.37 34.25 10.37 6543 0.0 100 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C6 of C48
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Pol. Horizontal Vertical
mmﬂlmﬂj‘ﬂm) 0 Level (dBuVim)
JLEE: 1134
075 075
i FCPART T i FCPRTTC
650 5.
FCC PART45C {AVE) FCC PART 15C (AVE)
“ 1 2 HMW
Peak
Avg 5 !
163 16
3000 000, 9000, 12000, 15000, 18000 3000 G000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 437400 42.49 74.88 -31.51 63.40 3415 1038 65.44 Q.00 30 2 PEAK 1 437408 42.27 74.80 3173 6313 3415 1038 65.44 Q.00 1w 0 PEAK
1 73Lee 473 7480 -29.27 6L65 3551 1082 65.5 000 300 OPEA v 73Lee 4335 74.80 -30.65 60.27 3551 182 €5.25 0.0 1o 0 PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 1
95 95
B h FECPART5C B FECPARTISC
1
5.0 MM‘\‘"\-\ 1 5.
) At m Aty " i LTI T
48 A v gt
Peak
15 35
163 163
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B d&m & B B a g MBdnde B BN dEm & B B o iy
1 49373 57.39 7400 -16.61 42.43 32.77 731 30.62 6.0 165 296 PEAK 1 2460.00 10823 ----vv -vnee- 93,54 3215 7.5 3071 6.0 165 29 PEAK
11nLeveIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
915 95
813 813
650 5.0
FCC PARTA5C (AVG) FCCPART 15C (AVG)
s 1 mwf‘,p_/_‘_'_,ﬁ e
Avg
15 35
163 163
22 L um2 24p48 U4 2500 100 1400, 1800, 200. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Frep Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 486,60 46.93 S4.00 -7.07 3203 3235 7.19 30.64 6.80 165 296 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 246200 103,70 ----vn =oeee- 89.01 3215 7.15 W1 6.0 165 296 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C
Mode
Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT CDD 1+2 1S2T
Pol. Vertical Fundamental
WLE\IeHdEIIVIm] 1MLeweI(dEqum]
1138 1138
1
§15 915
thd FECPARTEC fd FCPARTEC
. m ; st
ittty l
48 44
Peak
15 15
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BN B BN @k & & & o dy Meda B B BN @k & & & o dy
1 24931 57.9% 74.00 -16.04 43.03 32.26 7.0 38.63 6.0 357 B PEAK 1 2460.00 103.88 ------ ------ 89.19 .15 7.5 301 6.0 3% B PEAK
11nLe\leI(dBuVIm) 11"Le\ielidlillwm)
113§ 113§
1
95 95
LN i3
[ Al
FCCPART 15C (AVG) FCCPART15C (AVG)
48 T 4a.aM/__’_J
Av
g 15 325
163 163
22 U536 umn2 Mp48 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 248678 46.44 54.80 -7.56 3154 3.5 1.09 30.64 6.8 357 @ AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 246200 99.42 ------ - 8473 3015 1.5 091 6@ 35 # AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Pol. Horizontal Vertical
mL&vﬂl(ﬂﬂNﬁn} 0 Level (dBuVim)
JLEE: 1134
075 075
i FCPART T i FCPRTTC
650 5.
FCC PART45C {AVE) FCC PART 15C (AVE)
- . 1. W
Peak s ———— ——
Avg 5 !
163 16
3000 000, 9000, 12000, 15000, 18000 3000 G000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wodwindan & BN Bh & B B m i Wrdwnda & BN Bh & B B o i
1 492400 4173 74.80 -3.27 6157 34.15 10.45 65.4 .08 300 2 PEAK 1 452408 41.28 74.80 -32.72 6112 34.15 10.45 65.44 .08 lee 0 PEAK
1 736.00 4329 7480 -30.71 6015 35,59 184 65.29 0.0 300 O PEA 173600 4,13 7480 -30.77 60.09 35,59 12.84 €5.29 0.0 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C
4
Mode
Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 4
95 95
thd HCPHRTIRC i RCPRTIR
60 WN \\f\“ Gl
T Frr) A ‘l B P .lVf
489 45,3WWWWWWWMMWM
Peak
15 15
163 163
ill 2. 162, 2388, M, M4 1o 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk & & B o dy MeEsBWE B BY &k & & & o dy
1 2389.82 63.38 74.00 -10.62 49.18 3L.9% 7.11 30.89 6.0 125 144 PEX 1 2412.00 11105 ------ - 9%.74 3261 7.15 30.8 6.00 125 144 PEA
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5. ]
s FOC PARTASC AVG) FCC PART 15C (AVG),
I \ 48.8/“_",/_~J
Av
g 35 35
163 163
il . 162, 2388, M, M40 10 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 21389.95 50.58 54.00 -3.42 36,38 3198 7.01 30.89 6.0 125 144 AVERAGE 1 412,00 102,24 ---eev wonees 87.90 32.82 7.16 30.84 6.00 125 144 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C48
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 1+2 1S2T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
thd PRI i RCPRTIR
5.0 V\/ 5.
g A P e I.Jf ¥ "
a8 4E.EM
Peak
15 15
163 163
ifl 2. 162, 2388, M, M4 1o 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modudws B B B B B & a iy Mg B BN B B B & o
1 2389.9 6L.41 74.00 -12.59 4.21 3L.% 7.1 30.89 6.60 333 LI PEX 1 2412.00 108,75 ------ - 9.4 3281 7.15 30.85 6.00 33 111 PEAK
11nLeveIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
(i il
) FCC PART J5C (AVG) FCC PART 15C (AVG)
s N 4&.&/—/,__’J —
Avg
33 35
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Frep Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.95 49.18 S4.00 -4.82 34.95 31.98 7.1 30.89 6.80 333 111 AVERAGE 1 2412.00 10013 ----vv -veeee 85.79 32.82 7.16 30.84 6.00 333 111 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report Report No. : FR291702C
4
Mode Harmonic
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Vertical
1,"Leve\ (dBuVim) 1M|.EVE| (dBuVim)
1138 1138
UL 915
i FCC PART 15C B FCCPART15C
650 650
FCC PART1C [AVG) FCC PART15C (AVG)
48 44
Peak
Avg ol s
16.3 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos TPos Linit Read At Cable Preamp  Aux  APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wl dn B B0 B © B B a e Wodwm i B B B @ B & w e
1 40400 40.00 7400 3195 603 M5 103 6543 080 3B DR 1454 3972 7400 -0 658 M5 103 6543 000 10 BREN
130|-9\'9‘ (tBuim) mLeve\ (dBuVm)
1118 1134
ii 05
hi FECPRTC i FCHRT
Peak [l g
Avg FCC PARTA5C (AVE) FCC PARTEC (AVG
35 15
16 13
|
18000 10400, 20800, 200, 23600, 25000 18000 10400, 20800, 2000, B, 2500
Frequency (WHz) Frequency (MHz)
Note: For 18GHz to 25GHz, only wore case is verified in this report.
Sporton International Inc. (Kunshan) Page Number : C13 of C48
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SPORTON LAB.

FCC RF Test Report Report No. : FR291702C

Pol. Horizontal Vertical
T T
1138 1134
915 915
B3 FCCPART i FCPRT T
650 5
FCC PART 15C (AVE) FCC PART 15C (AVE)
MW M g 1 MWM
Peak [
Avg 35 !
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 4574.00 4197 74.80 -30.03 6285 34.15 10.38 65.44 0.00 300 O PEA 1 4574.00 4071 74.80 -31.29 63.60 3415 10.38 65.44 0.00 108 0 PEA
1 7316 4291 74.80 -31.89 59.83 3551 12.82 65.05 .08 300 2 PEAK 1 731108 42.67 74.80 -31.33 59.59 35.51 12.82 65.25 .08 lee 0 PEAK
Sporton International Inc. (Kunshan) Page Number : C14 of C48
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1134 34 1
95 95
thd ORI i RCPRTIR
5.0 W 5.
48 48
Peak
15 15
163 163
22 I Ut b8 U924 200 1o 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modudws B B B B B & a iy Mg B BN B B B & o
1 248470 59.87 74.00 -14.13 45,09 .13 7.9 30.64 6.00 172 137 PEA 1 2462.00 1112 ----ev ooeev 9.59 32.89 7.4 301 6.0 I 137 PEAK
11nLeveIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
(i il
FCC PART 15C (AVG) FCC PART 15C (AVG)
s ! I
Avg
33 35
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Frep Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 MB374 47.66 5400 -6.34 3289 3213 7.19 30.65 6.8 172 137 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 246200 102,07 ----vn woeee- B7.45 1289 7.4 071 680 172 137 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1+2 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
B FCCPART 15C B FCCPART15C
50 W a0
At el ettt
w 45.3.MM
Peak
125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2485.29 59.32 74.00 -14.68 44.54 3213 7.9 30.64 6.00 365 110 PEAK 1 2462.00 108,86 -----v -=--=- 9.6 32,88 7.4 3072 6.0 385 110 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
i3 i3
[ il
FCCPART 15C (AVG) FCCPART 15C (AVG)
) ! 45.3/“‘“}_/’____)
Av
g 15 325
163 163
a2 U536 umn MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m 4B dBV dBm B B B o deg
1 3.3 477 3400 1.3 3199 3L13 7.9 3064 600 36 110 AVERAGE

Wiz duv/n dBuv/m  dB oBV dBfm B B B em deg
1 2462.00 108,89 ------ ------ 8,20 LG8 7.4 3070 600 363 110 AVERAGE
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SPORTON LAB.

FCC RF Test Report Report No. : FR291702C
6
Mode Harmonic
2400-2483.5_802.11g_CH11_2462MHz

ANT CDD 1+2 1S2T
Pol. Horizontal Vertical

i Level (dBuvim) o Level (dBuVim

1138 1134

95 915

i3 FCCPRT 1 3 FECPRTC

850 A

FCCPART 16C (AVG) FCCPART 15C (AVG)

LU i LI i 3
Peak
Avg 05 0

163 163

3l 000. 9000. 12000, 16000, 18000 3000 000. 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Medum BN & BN B & B & o iy Mo B & BN B & B & o dg
1 492400 4114 74.80 -30.86 6195 34.15 10.45 65.44 0.00 300 O PEA 1492400 40.9 74.80 -331.10 6L74 3415 10.45 65.44 0.00 108 0 PEA
1 73608 42.34 74.88 -31.66 50.20 35.59 1234 65.29 0.0 3 B PEAK 1 73608 43.36 74.80 -38.64 60.22 35,59 1284 65.29 Q.0 1M # PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

Mode Band Edge
2400-2483.5_802.11be EHT20_CHO01_Full RU _2412MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
B FRCPART 15C B FCCPART15C
o i Mokl Nt e
48 48
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.30 62.64 74.00 -11.36 45.44 3198 7.01 30.89 6.00 108 135 PEMK 1 2412.00 106,43 ----vv -vnem- 92,10 3283 7.7 30.82 6.00 108 135 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
ik 5 1
i3 i3
[ il
| FCC PARY 15C (AVG) FCCPART 15C (AVG)
s ' 4a.aﬁ/l__’j |
Av
g 15 325
163 163
2 1. 2162 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux  APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m 4B dBV dBm B B B o deg
1 2389.% 501 54.00 -3.99 35.81 3L98 7.1 30.89 6.00 100 135 AVERAGE

Wiz duv/n dBuv/m  dB oBV dBfm B B B em deg
1 4.0 %9 ------ - B30 383 7.7 080 600 100 135 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C
7
Mode
Band Edge
2400-2483.5_802.11be EHT20_CHO01_Full RU _2412MHz
ANT CDD 1+2 1S2T
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
45 95
th HCPHRT T fd ORI
5l i M 85l
AL b Ap e ¥ A, ‘y h' LA, 1' Jli
a8 B cssonhmespvaspparr A AT
Peak
125 325
16 163
I %, a7 2388, M, M0 1o 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 1387.87 57.74 74.00 -16.26 43.55 3197 711 38.89 6.0 329 112 PEMK 1 2412.00 18599 ----vv -ooeev 91.61 32.83 7.7 30.82 6.80 39 112 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 134
95 Lk
i 83
54 4l
FOC PART 150 AVG) FCC PART 15C AVG),
4 1 [ 4&.8’—~/HJ |
Av
g 125 15
163 163
il 236, 1. 2388, M, 0 10 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwmdwn B B Bh B & @B o dg ModwdwE & B0 G & & & o dy
1 1389.95 45.45 S4.00 -B.55 3125 3198 7.1 30.89 6.0 329 112 AVERAGE 1 12,00 96.84 --vnev oomeee B2.46 3283 7.7 30.62 6.00 319 112 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G

Page Number

: C19 of C48






